Aller au contenu principal

Introduction

Is the audio from your Invoke smart speaker distorted or scratchy? If so, one of the three speakers in your invoke might need to be replaced. All you need for this replacement is a Phillips #2 screw driver, a Torx #10 screw driver and a metal spudger tool.

  1. Use metal spudger to remove top cover from smart speaker. Use the Phillips #2 screwdriver, remove the three 17mm screws. Use the Phillips #2 screwdriver, remove the three 17mm screws.
    • Use metal spudger to remove top cover from smart speaker.

    • Use the Phillips #2 screwdriver, remove the three 17mm screws.

  2. Once the 17 mm screws are removed, lift the volume wheel. Lift slowly as you do not want to damage the cable connected to the LED board. Pull lightly on the cable in order to remove both the volume wheel and LED board.
    • Once the 17 mm screws are removed, lift the volume wheel.

    • Lift slowly as you do not want to damage the cable connected to the LED board.

    • Pull lightly on the cable in order to remove both the volume wheel and LED board.

  3. Fix Kits pour iPhone X

    Finie la garantie ? Pas de soucis, nous avons de quoi réparer.

    Acheter maintenant

    Fix Kits pour iPhone X

    Finie la garantie ? Pas de soucis, nous avons de quoi réparer.

    Acheter maintenant
  4. Use the Torx #10 screwdriver, remove the four 14 mm screws around the lid. Remove lid. Remove lid.
    • Use the Torx #10 screwdriver, remove the four 14 mm screws around the lid.

    • Remove lid.

  5. Once lid is removed, housing can now slide upwards. Use the Torx #10 screwdriver, remove both 10 mm screws for each speaker that must be replaced. Use the Torx #10 screwdriver, remove both 10 mm screws for each speaker that must be replaced.
    • Once lid is removed, housing can now slide upwards.

    • Use the Torx #10 screwdriver, remove both 10 mm screws for each speaker that must be replaced.

  6. Pull on the speaker cables lightly in order to detach the speakers.
    • Pull on the speaker cables lightly in order to detach the speakers.

Conclusion

To reassemble your device, follow these instructions in reverse order.

Une autre personne a terminé cette réparation.

Angel A. Grageda

Membre depuis le 02/10/2018

635 Réputation

4 tutoriels rédigés

Ajouter un commentaire

Voir les statistiques:

Dernières 24 heures : 0

7 derniers jours : 1

30 derniers jours : 11

Total : 167